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PACKAGE LEAFLET: INFORMATION FOR THE USER 

ATRICAN 
250 mg gastro-resistant capsule, soft 

TENONITROZOLE 

• This leaflet is a copy of the Summary of Product Characteristics and Patient Information 

Leaflet for a medicine, which outlines the conditions under which the medicine should be 

used and information on its known safety • The product information may be updated several 

times within its shelf life, and there could be differences between the version of information 

shown here and other information in the public domain or in the package insert • This leaflet 

may not contain all the information about the medicine or the information may not be the 

most up to date version for this product • If you have any questions or are not sure about 

anything, ask your doctor or pharmacist • Read all of this leaflet carefully before you start 

taking this medicine because it contains important information for you. 

• Keep this leaflet • You may need to read it again • If you have any further questions, ask 

your doctor or pharmacist • This medicine has been prescribed for you only • Do not pass it 

on to others • It may harm them, even if their signs of illness are the same as yours • If you 

get any side effects, talk to your doctor or pharmacist • This includes any possible side 

effects not listed in this leaflet • 

What is in this leaflet? 

1. What ATRICAN tablets is and what it is used for 

2. Before you take ATRICAN 

3. How to take use ATRICAN 

4. Possible side effects 

5. How to store ATRICAN 

6. Further information 

 

1. WHAT ATRICAN IS AND WHAT IT IS USED FOR 
 

This medicine is prescribed for the treatment of urogenital trichomoniasis, which is an infection caused by the 

parasite Trichomonas vaginalis (the infection of the genital tract of women and men). 

 

2. BEFORE YOU TAKE ATRICAN 
 

Do not take ATRICAN 
• If you are allergic (hypersensitive) to Tenonitrozole or to any of the other ingredients in this medicine 

• If you have liver failure 

• If you are allergic to peanuts or soya 

 

Take special care with ATRICAN, so you must tell the doctor if you  

 

Warning: 
This medicine should not be taken with alcohol. 

 

  



 

 www.EuroMeds-Doctor.com   

Precautions: 
• Tell your doctor, in case of hematological disorders associated with white blood cells, 

Do not wear contact lenses during treatment. 

• Your Doctor may also treat you and your partner. 

If your doctor has told you that you have an intolerance to some sugars, before you start taking this medicine, 

consult your doctor. 

 

Taking ATRICAN with food and drink 
ATRICAN should not be taken with alcohol. 

 

Pregnancy and breastfeeding 
The medicinal product ATRICAN contains a substance (dibutyl phthalate) which can cause disorders of the 

endocrine system, in the amount exceeding the permitted limits. 

For this reason, the use of ATRICAN is not recommended during pregnancy and breastfeeding. 

 

Important information about some of the ingredients in ATRICAN 
List of other substances that are known to have confirmed effect: sorbitol, soybean oil, peanut oil. 

 

3. HOW TO TAKE ATRICAN 
 

For adults only. 

1 capsule in the morning and in the evening during meals, 4 days. 

Oral use. 

Both partners should be treated simultaneously. 

 

If you take more ATRICAN than you should 
If you take more ATRICAN than you should immediately talk to your doctor or pharmacist. 

 

If you forget to take ATRICAN 
Do not take a double dose to make up for a forgotten dose. 

 

Talk to your doctor or pharmacist if you have any additional questions. 

 

4. POSSIBLE SIDE EFFECTS 
 

Like all medicines, ATRICAN can cause side effects, although not everybody gets them. 

• mild stomach problems: nausea, feeling of heaviness in the stomach, loss of appetite 

• Staining of contact lenses in yellow 

If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet, please tell your 

doctor or pharmacist. 

 

Reporting suspected side effects  
In case of occurance of any side effects after administration of the medicine, it is necessary to inform your doctor 

or pharmacist. This includes all possible side effects that are not included in this leaflet, as well as those that are. 

 

5. HOW TO STORE ATRICAN 
 

Keep out of the reach and sight of children. 

 

Do not store above 25 ºC. 

 

Do not use ATRICAN after the expiry date which is stated on the label, 3 years from the date of manufacture.  
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6. FURTHER INFORMATION 
 

What ATRICAN contains 
1 gastro-resistant capsules, soft, contains 250 mg of the active substance tenonitrozole. 

 

Other ingredients: peanut oil, hydrogenated soybean oil, soya lecithin, gelatin, sorbitol and sorbitan solution, 

titanium dioxide (E 171), iron oxide (E 172), yellow, glycerol, hypromellose phthalate, dibutyl phthalate. 

 

What ATRICAN looks like and contents of the pack 
Oval, yellow to yellow-brown soft capsule, containing a homogeneous oily mass. 

The outer packaging of the drug: a cardboard box with a blister which contains 8 capsules. 

 

Regime of dispensing 
The medicine is issued on prescription. 

 

Manufacturer 
Laboratoire Innotech International 

22 avenue Aristide Briand 

Arcueil, France  

 

Manufacturer of the medicinal product 
Innothera Chouzy 

Rue René Chantereau-LʼIsle Vert  

Chouzy-sur-Cisse 

France 


